MERCRUISER (525 SC[GEM. V) G 45448 1932-1935)
Serial Mbr B ange: 00456000 THRU 0F348363 ()

1%

7 IR

¥ DISTRIBUTOR & IGMITION COMPOMEMNTS

Ref |Clazs|Part

Description

Qt Comment

| A

Footnote

2 8057594 2] CAP ASSEMBLY 1

3 2 805760, GASKET -Distributor Cap 1 14
4 10 90926| SCREW [#10-32x.812) 4

5 135244 5] WHEEL ASSEMELY-Rotor Sensi|1 4
E g7 910194 3] SEMSOR ASSEMBLY 1

7 10 BEESE| SCREW [#10-32 »1.00) 1

i 10 72202 SCREW [#10-32 »1.250) 1

g2 43 218807 GEAR-Drive 1

3 17 47617 PFIN 1

10 23 90915 BUSHING 2

1 13 26996 | LOCKWASHER (#10) 2

12 1A EE219|MUT [#10-32] 2

13 2 34486 3| GASKET 1 14
14 52185| CLAMP 1

15 10 34363 | SCREW [.375-16 » 1.00] 1

16 13 35048 | LOCKWASHER [.375) 1

17 12 20853 WASHER 1

18 24 S16608451 | CABLE KIT -lanition-5 park, Plugs [R1]1

18 84 8477014 7| CABLE KIT lgnition-Spark, Plugs & €)1

15 33 813421 | SPARK PLUG a8

20 54676 RETAINER [2WIRE] 2

21 32783|RETAINER [2WIRE] 2

22 32784 | RETAINER [4WIRE] 4

23 816674 "I1RE ASSEMBLY-Coil [BLACE] |1

24 332 8055704 2| COIL KIT A gnition 1

25 E5570T| BRACKET-Coil Mount [On Electric] 1 4
28 #7294T |BRACKET-Coil Mount [On Inkake M| 1

26 10 41408| SCRE [#10-32 » 1.500) 1

27 12 301 64| WASHER 2

28 13 26996 | LOCKWASHER (#10) 2

23 1A EE213|MUT [#10-32] 2

30 10 92261 |SCREW [.375-16 » .750] 2

- 27 817118430| Gasket Set -

27 827014432 | Gasket Set




